
Item
Number Part Number DescriptionNote

Quantity Per
Package Assembly

8881059138-NL
A

NLA - Frame, Side, Color - Right (14" D) 1 11 A
8881059139-NL

A
NLA - Frame, Side, Color - Left (14" D) 1 11 A

8881059140 Frame, Side, Color - Right (16" D) 1 11 A
8881059141 Frame, Side, Color - Left (16" D) 1 11 A
8881059142 Frame, Side, Color - Right (18" D) 1 11 A
8881059143 Frame, Side, Color - Left (18" D) 1 11 A

1037351-NLA NLA - Guide, Seat 1 22
1059251-NLA NLA - Screw, Socket Head (1/4-28 x 1-1/2") 1 23

1052957 Screw, Hex Head w/ Patch (1/4-20 x 2") 1 14
1026907 Washer (1/4 x 1/2 x 1/16") 1 15
1054571 Kit, Sector Block - Right 1 16 B
1054572 Kit, Sector Block - Left 1 16 B

1059111-NLA NLA - Washer, Nylon (#10) 1 17
1065362 Locknut (1/4-28)  1 18

1025703-NLA NLA - Screw, Phillips Oval Head (#10-32 x 1") 1 19
1061056-NLA NLA - Plug Button, Black (1") 1 110

1028484 Screw, Phillips Pan Head Tap (#10-32 x 1/2") 1 111
A - Specify frame color when ordering.  
B - Includes Items 4 and 5.  

NOTE:

 

Frames and Hardware


